



## CERTIFICATE OF TESTING

For The Account Of: **Pollack**  
 150 Varick Street  
 New York, NY 10013  
 Contact: Susan Whalen

DATE: June 18, 2001      CERTIFICATE (ORDER) NO.: 89880

CLIENT'S IDENTIFICATION: **5030 Chockablock**

<b>CAL117, Section E, Part I - Upholstery Fabrics</b>
---

Date Samples Were Received: June 18, 2001

	<u>Flame Spread Warp</u> (seconds)	With Nap (Raised Surface) <b>FACE</b>	Without Nap (Plain Surface) <b>FACE</b>	With Nap (Raised Surface) <b>BACK</b>	Without Nap (Plain Surface) <b>BACK</b>
Specimen					
1	NS	X		X	
2	NS	X		X	
3	NS	X		X	
4	NS	X		X	
5	NS	X		X	

	<u>Flame Spread Fill</u> (seconds)	With Nap (Raised Surface) <b>FACE</b>	Without Nap (Plain Surface) <b>FACE</b>	With Nap (Raised Surface) <b>BACK</b>	Without Nap (Plain Surface) <b>BACK</b>
Specimen					
1	NS	X		X	
2	NS	X		X	
3	NS	X		X	
4	NS	X		X	
5	NS	X		X	

\* **NS - No flame spread (Non-Ignition)**

**Requirements: With nap** - Minimum flame spread of any individual specimens shall be less than 7 seconds.

**Requirements: Without nap** - Minimum flame spread of any individual specimens shall be less than 3.5 seconds.

**Conclusion:** The above results indicate **COMPLIANCE** with the stated requirements.

I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by California Technical Bulletin 117, Section E, Part I Upholstered Fabrics dated January 1980.

Testing Completed: 06-19-01

*Sallie Cotey*  
 Lab Manager: Sallie Cotey

Jennifer Friend - Lab Technician